T



Parts QTY Parts QTY Parts QTY

1 Top Panel 1 9 Top Panel Border | 1 17 Leg 4
2 | Lettsideranel |1 | M0| wndertnadrawen | 1] 18 e Bt | 2
3 | RightsidePanel |1 | 11| Movablesneit | 1| [19] HamiRions | 2
4 Spacer Plate 11 2| FrontbrawerPanel 1 20| LegSupportPanel 4
5 | Bottom Panel 1 | N 3| Leftorawersidgepanel | 1 | |21 Back Panel Siat | 1
6 Fixed Shelf 2 | 4| Rightprawer side Panel 11122 Left Door 1
[ | LeftBack Panel 2| |15| BackDrawerPanel 11123 Right Door 1
8 Right Back Panel 1 1 6 Bottom Drawer Panel 1




Hardware QTY
A | Cam Lock 24
B | camBolt 24
C | Wooden Dowel 24
D | Self-tapping Screw 3*12MM 0
E | Drawer Slide 2
F Self-tapping Screw 4*35MM V4
(S | Button Head Screw 4*40MM 10
H | Self-tapping Screw 4*25MM %@ﬁ 16
| | CrossFlat Head Bolt ’ 8
J Washer 38
K | Plastic Connector 4
L | Wooden Handle 3
M | Button Head Bolt 4*20MM 6
N | Iron Nail (for Movable Shelf) 4
O | self-tapping Screw 4*30MM 4
P | Button Head Bolt 4*10MM 2
Q | Self-tapping Screw 4*14MM 2
R | Magnetic Door Closure 1
S | Magnetic Patch 2




\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

Stretch Hardware E and fix
itto Part 2 with D
Fix Hardware B to Part 2&3

Stretch Hardware E and fix it to
Fix Hardware B to both sides of

o
e
g
' ) 3
\\ M m , O — 4 4
HTH B : = I ¢
) [ s [2ed 0 S
R o 3 o /&= @ 4y}
/ ol =) = o o
ZB & - . a
O m \ m ° m N
< ° Nl
[an] D <
L o A
( 0
y ()
0
) Il
S . 5
mM ° &)
>
9] A
o
. 1©]
g s b
S K
PR = |
\ O|
o W /B gw—o| B
o = ,,m o w
= ! o &=
\ | &




Fix Hardware R to Part 10 with Q
Connect Part 10 to 4 with Hardware A Ty T ae

Connect Part 6 to 4 with Hardware A

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,




Fix HardwareBtoPart1
Connect Part 9 with 1 with Hardware F & Bx2




Insert Hardware C into Part 1&9
Attach Part 2 to 1&9&10 with Hardware A

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

&)
>
Q

Attach Part 3 to 1&9&10 with Hardware C&A © first)

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,



Insert Part 8 along the slots of 3&4
Connect Part 7 with 21 and insert them along the slots of 2&4




****************

Connect Part 19 to 5 with C&G ( C first) § x4

Connect Part 18 to 5 with C&G ( C first)

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,




Conncect Part 17 to 20 °
- with Hardware J&lI

****************




Install Hardware L on Part 22&23 with M
Install Hardware S on Part 22&23 with D

*********************************************************************************************************************

N

Turn the cabinet upside down |
Insert Hardware Kinto Part 22&23
Install Part 22823 to the cabinet frame = &% Kx4 |

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,




Connect Part 15 to 13&14 with Hardware O
Insert Part 16 along the slots of 13&14

Install Hardware L to Part 12 with M and connect
12 to 13&14 with B&A




AN

********************************************************************************************************************

N

,,,,,,,,,,,,,,,,

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13

